
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        MN       P        S        SI       CU       CR       NI       MO       ALT      V        NB/CB    TI

152226      ASTM A36/ASME SA36 ED01 AD04.  0.243    1.070    0.013    0.006    0.340    0.050    0.020    0.040    0.009    0.047    0.005    0.001    0.020

251416      ASTM A 283 C 0000              0.155    0.480    0.016    0.008    0.110    0.020    0.020    0.030    0.007    0.033    0.004    0.001    0.002

251643      ASTM A 283 C 0000              0.163    0.430    0.015    0.009    0.110    0.020    0.030    0.030    0.005    0.040    0.003    0.001

252435      ASTM A36/ASME SA36 ED01 AD04.  0.216    0.860    0.012    0.008    0.190    0.020    0.010    0.030    0.006    0.031    0.002    0.001    0.002

COLADA      N2

152226

251416

251643      0.0035

252435

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

152226          4030            13163991        1.0000          41.983(KSI)     65.119(KSI)     26(%)           8

152226          4150            13080901        4.0000          36.694(KSI)     62.777(KSI)     28(%)           8

152226          4200            13080861        4.0000          36.628(KSI)     63.765(KSI)     26(%)           8

251416          5030            12022401        0.7500          47.931(KSI)     68.008(KSI)     27(%)           8

251416          5110            12022512        0.7500          38.621(KSI)     61.007(KSI)     27(%)           8

251643          3130            12220471        0.7500          40.302(KSI)     61.962(KSI)     28(%)           8

251643          4070            12220631        0.7500          39.500(KSI)     61.444(KSI)     28(%)           8

252435          3010            12963041        0.3750          47.254(KSI)     67.970(KSI)     27(%)           8

252435          3090            12965441        0.9840          42.223(KSI)     70.778(KSI)     26(%)           8

252435          3170            12965411        0.9840          42.636(KSI)     70.271(KSI)     28(%)           8

252435          4020            12965021        0.3750          37.825(KSI)     58.469(KSI)     26(%)           8

252435          4040            13001611        1.5000          47.997(KSI)     67.960(KSI)     27(%)           8

252435          4060            12964711        1.0000          43.660(KSI)     69.805(KSI)     27(%)           8

252435          4070            13060011        2.5000          44.438(KSI)     69.728(KSI)     26(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)     LARGO(Plg.)     NORMA                          PEDIDO          PARTIDA

152226          4050            13080801        4.0000          72.0000         160.0000        A-6                            B1516           000050

152226          4080            13080761        4.0000          72.0000         160.0000        A-6                            B1516           000050

152226          4170            13080751        4.0000          72.0000         160.0000        A-6                            B1516           000050

251416          5040            12022411        0.7500          72.0000         240.0000        A-6                            B1230           000020

251416          6100            12022421        0.7500          72.0000         240.0000        A-6                            B1230           000020

251643          4040            12220452        0.7500          72.0000         240.0000        A-6                            B1230           000020

252435          4070            13060011        2.5000          72.0000         240.0000        A-6                            B1230           000090
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PCHON.          NO.PLACA        ENTREGA         PED.CLIENTE

152226          4050            13080801        1000657823      100001084

152226          4080            13080761        1000657823      100001084

152226          4170            13080751        1000657823      100001084

251416          5040            12022411        1000657823      100001009

251416          6100            12022421        1000657823      100001009

251643          4040            12220452        1000657823      100001009

252435          4070            13060011        1000657823      100001009

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

   ENVIAR LOS CERTIFICADOS DE CALIDAD POR ESTAFETA

   

   

   

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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